
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEMGROUP

BASE18-004-300111 

SHAFT-LNL 5.90IN SQUARE DIGGER18-004-400312 

COVERS

---

3

COVER-SAE 'E' 44042-004-203213A 

COVER60-004-196213B 

COVER APAPTOR (1800-600)18-004-200313C 

INPUT GEAR - 5.87:1, 15T42-004-153214 

SECONDARY CARRIER ASSY18-005-2002(1)

-

5

CARRIER - 1800 - 4.91:118-004-101015A 

PLANET GEAR18-004-100345B 

PLANET SHAFT 18-004-100445C 

BEARING01-110-013185D 

ROLL PIN01-153-024245F 

THRUST WASHER45-004-100885G 

RETAINING RING01-160-082985J 

SECONDARY CARRIER RETAINER - (1800)18-004-100515L 

SUN GEAR60-004-196316 

CARRIER ASSEMBLY60-005-2213(1)

-

7

CARRIER SEC 60-004-196417A 

PLANET GEAR SEC60-004-111237B 

PLANET SHAFT - SEC. 600/140060-004-126237C 

TAPERED BEARING CONE01-102-021067D 

ROLL PIN 1/4" X 1-3/8"01-153-015037F 

WASHER - SEC. PLANET 600 1000 140060-004-129167G 

SHIM-SECONDARY PLANET60-004-132167H 

RETAINING RING 01-160-050067J 

RETAINING RING; EXTERNAL; 5100-26201-160-049037K 

THRUST PLATE18-004-101517L 

SECONDARY CARRIER RETAINER60-004-135217M 

SHCS01-150-110067N 

TAPERED BEARING CUP 01-103-021067P 

SUN GEAR18-004-100218 

PRI CARRIER ASSY42-005-0111(1)

-

9

PRI CARRIER42-004-107219A 

PLANET GEAR - PRI42-004-111239B 

PLANET SHAFT - PRI (440)42-004-134239C 

PLANET ROLLER01-106-0040609D 

THRUST WASHER42-004-136269E 

ROLL PIN (3/16X1-3/4)01-153-022039F 

SPACER - LOOSE ROLLER 44042-004-135269G 

RETAINING RING01-160-069019H 

RING GEARS

---

12

RING GEAR - PRI (440)42-004-1042112A 

RING GEAR - SEC- 600; PRI 600/1000 SIMPLE60-004-1193112B 

RING GEAR18-004-1001112C 

THRUST WASHERS & BEARINGS

---

14

THRUST BRG AXK12015501-112-0340114A 

THRUST RACE AS12015501-112-0350214B 

THRUST WASHER01-112-0400214C 

THRUST BEARING01-112-0410114D 

SEALS & O-RINGS

---

16

SEAL01-405-0840116A 

O-RING01-402-1018116B 

O-RING 34.5 ID01-402-1017216C 

O-RING01-402-0660216D 

O-RING (PARKER #280)01-402-0840216E 

O-RING 154 X 3-4000-7001-402-1039116F 

SHAFT BEARINGS

---

20

BEARING CONE01-102-0350220A 

BEARING CUP01-103-0350220B 

HARDWARE

---

25

HEX HEAD CAP SCREW01-150-20753425A 

HHCS (3/4-10 UNC 1.75" GR5)01-150-2112425B 

HEX HEAD CAP SCREW01-150-08702025C 

HEX HEAD CAP SCREW01-150-20762025D 

FLAT HD SOC C.S.;GR8 3/8-24X101-150-1590325E 

SHCS-1/2-13 X 1-1/4 GR. 801-150-0030825G 

HARDWASHER - 3/4; 1.25 O.D.01-166-03505425H 

LOCKWASHER 3/4" MED.01-166-0360425J 

LOCKWASHER - 5/8 ZINC PLATED01-166-00402025K 

FLAT HEAD HEX SOCKET CAPSCREW 3/8-16 X 3/4" UNF GR801-150-2042425L 

PLUGS AND FITTINGS

---

30

ADAPTOR SAE-12-1/8 NPT01-201-0520130A 

HOLLOW HEX PLUG (05HP-12)01-208-0030130B 

HOLLOW HEX PLUG01-208-0060230C 

GREASE FITTING01-215-0050230E 

MISCELLANEOUS

---

35

SHIM - (1800)18-004-1007*35A 

SPLIT RING - (1800)18-004-1012135B 

LOCK RING - (1800)18-004-1011135C 

RETAINING RING01-160-0826135D 

RELIEF VALVE01-216-0020135E 

SEAL CARRIER - (1800)18-004-1000135F 

BAIL18-005-2030137 

MOTOR01-304-1700150 

ESKRIDGE
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